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Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS -10 defR—FPLRIOUS LINE ABS PABS
__SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
. AR A |[| 40 - . A
Py st - Lo s P Ny et
B s A S e PR WO e,
60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 866.93403 MHz -46.79 dBm -33,79 dB 30,000 MHz 1.000 GHz 1.000 MHz 965.82459 MHz -47.07 dBm -34.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.81 dBm -33.81 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.39 dBm -33.39 d8
1.765 GHz 3.000 GHz | 1.000 MHz 2.99033 GHz -46,25 dBm -33.25 d8 1.765 GHz 3,000 GHz 1.000 MHz 2.97469 GHz -46.45 dBm -33.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -41.16 dBm -28.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -41.21 dBm -28.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.33308 GHz -41.40 dBm -28.40 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.30759 GHz -41.26 dBm -28.26 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.08578 GHz -37.89 dBm -24.89 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76248 GHz -37.88 dBm -24.88 dB
W NS
L )| J LU ( ] J ¢ “
Date: 18.MAY.2017 00:21:21 Date: 18 MAY.2017 00:22:16
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SPORTON LAB.

FCC RF Test Report

Report No. :FG721738-02B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100

trum

p

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
< OUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB
30dB
— A ||| 40 de ) AN S
re TS -y —~y
IS AP e AN, . IO RS P W vy
peser 2l
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 957.58371 MHz -47.16 dBm -34,16 dB 30,000 MHz 1.000 GHz | 1.000 MHz 958.06847 MHz -47.05 dem -34,05 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62531 GHz -48.24 dBm -35.24 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.63546 GHz -48.10 dBm -35.10 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.97428 GHz -46,51 dBm -33,51 d8 1.765 GHz | 3.000 GHz 1.000 MHz 2.99362 GHz -46,53 dBm -33.53 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99492 GHz -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.14 dBm -28.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31359 GHz -41.36 dBm -28.36 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30359 GHz -41.27 dBm -28.27 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -38.05 dBm -25.05 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77081 GHz -37.94 dBm -24.94 dB
v
l )i ] CINNNAED we [ )| J QT v
Date: 18.MAY.2017 00:23:52 Date: 18.MAY.2017 00:24:46
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB -20 dB
-30 dB
I PR Ad (|| 40 der AN A
RN FRVSTre N PUr D B Y WPy - ——_— AT ft - o -
60 dp
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -47.08 dBm -34,08 dB 30,000 MHz 1.000 GHz | 1.000 MHz 976.97401 MHz -47.28 dBm -34.28 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65260 GHz -48.17 dBm -35.17 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.62111 GHz -48.14 dBm -35.14 dB
1.765 GHz 3.000 GHz | 1.000 MHz | 1.77179 GHz -43.71 dBm -30.71 dB 1.765 GHz | 3.000 GHz 1.000 MHz 1.77179 GHz -45.50 dBm -32,50 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84493 GHz -41.33 dém -28.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.14 dBm -28.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31159 GHz -41,23 dBm -28.23 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.32158 GHz -41.31 dBm -28.31 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -38.07 dBm -25.07 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76706 GHz -37.84 dBm -24.84 d
-
L J{ J 4 ( J J 4 ()
Date: 18.MAY.2017 00:30:58 Date: 18 MAY.2017 00:31:53
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saronas. FCC RF Test Report

Report No. :FG721738-02B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0001
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




s=amranas. FCC RF Test Report Report No. :FG721738-02B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.49 4.93 5.42 5.71
Middle CH 4.67 4.9 5.54 5.71 PASS
Highest CH 4.32 4.67 5.04 5.59
SPORTON INTERNATIONAL INC. Page Number 1 A4-1 of 28
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FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG721738-02B

LTE Band 5/ 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum 3 e Spectrum X 2
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,60 d&
lo_att 30deAQT 2ms @ RBW 10 MHz o att 30de AQT 2ms @ RBW 10 MHz
0152 view @152 view
e
1]
R \\ >
0.0 + 00 >
\ v \. =0
| \
1E- - 1€ -
| X
\ ; \
\ | \
1€ \\ \;
EF 829.0 MHz Mean Pyr + 20.00 dB F 829.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.019% | Mean | Peak | crest | 10% | 1% | _B.a9% | 0.01% |
Trace 1 20.77 dBm 25.34 dBm 4.57 d8 2.58 d8 4.38 dB 4.49 dB 4.58 dB Trace 1 21,12 dém 26.71 dBm 5.59 d8 2.29 d8 4.20 d8 4.93 d8 5.39 d8
o
L ) 6 J o ve L J1 J W we
Date: 18.MAY.2017 21:08.03 Date: 18.MAY.2017 21:08:15
Spectrum X o Spectrum X -
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,60 di
o att a0d8 AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
[015a view @153 view

o ~

EF 836.5 MHz

Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 19% | ©01% | 0.01% | Mean | Peak | crest | 10% | 1% | ©01% | 001% |
Trace 1 [ 20.54 dbm  25.31 dBm 4.7 4B 2.41 d8 4.49 dB 4.67 4B 4.75 0B Trace 1 [ 21.08 dBm _ 26.64 dbm 5.56 dB 2.32 d8 4.17 dB 4.90 d8 5.33 0B
~ L — -
L 310 J L L J
Date: 18.MAY.2017 21:08:25 Date: 18.MAY.2017 21:08:35
Spectrum X o Spectrum X -
Ref Level 30.00 dém  Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di
o att 20d8  AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0153 view @153 view
5
0.0 1| 0.0 5
| 3z \ W
& \ Y
N \
1E- 1€ \\ g
1
\ E
& \ \ \
] .
EF 844.0 MHz Mean Pyer + 20.00 dB (CF 844.0 MHz Mean Pwr + 20.00 dB.
v ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 001% |
Trace 1 [ 20.60 dbm  25.03 dBm 4.34 4B 2.52 4B 4.20 dB 4.32 4B 4.35 6B Trace 1 [ 21.30 dBm  26.71 dbm 5.41d8 2.23 dB 3.97 dB 4.67 d8 .13 dB
— L ~ C T
L 310 J L L J
Date: 18.MAY.2017 21:08.45 Date: 18.MAY 2017 21:08.54
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s=amranas. FCC RF Test Report Report No. :FG721738-02B

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

. © Gl soearun | ) &l

Ref Level 30.00 dbm  Offset 10,80 di Ref Level 30.00 dbm  Offset 10,80 di
fo_Att 30d8__AQT 2ms @ RBW 10 MHz be_Att 30d8__AQT 2ms @ RBW 10 MHz
[@15a view (@152 view

0.0 0.0 >
B S S
i N S
N \ bt
1 \\\
1€ 1€ 3
\ A
1E 3 >

E,F 829.0 MHz Mean Pyr + 20.00 dB CF 829.0 MHZ Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.9% | 0.0109% | Mean | Peak | crest | 10% | 1% | _©8.19% | 0.01% |
Trace 1 19.04 dém 24.55 dBm 5.51 d8 2.72 d8 5.07 d8 5.42 dB 5.48 d8 Trace 1 20.25 dém 27.01 dém 6.76 d8 2.81 d8 4.72 d8 5.71 d8 6.41 dB
o
L L J L L J
Date: 18.MAY.2017 21:06.08 Date: 18.MAY.2017 21:06:20

Middle Channel / 1RB Middle Channel / Full RB

soecrun () (= soecrn () Gl
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,60 di
o att a0d8 AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
[015a view @153 view
™\
0.0 )
S X S
i o \ N
1E | b3 \.‘
| \ X
|
\ \ \
1E. “ <
| \
EF 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | Peak | crest | 10% | 19% | ©01% | 0.01% | Mean | Peak | crest | 10% | 1% | ©01% | 001% |
Trace 1 [ 16.90 dbm  24.54 dBm 5.65 dB 2.72 48 .28 dB 5.54 d8 5.62 0B Trace 1 [ 20.12 dm  26.77 dbm 6.65 dB 2.84 dB 4.72 0B 571 d8 5.35 0B
f—
L U J () ( JU J R e
Date: 18.MAY.2017 21:06.54 Date: 18.MAY.2017 21:07.29

Highest Channel / 1RB Highest Channel / Full RB

Ref Level 30.00 dém  Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di
o att 20d8  AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @153 view
g 0.0 < :
4 N 4
! \\ N
\
1€ 5 g
4
\
{ N
\ A\ \
\ \ \
i
EF 844.0 MHz Mean Pyer + 20.00 dB (CF 844.0 MHz Mean Pwr + 20.00 dB.
v ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 19.80 dbm  24.67 dbm 5.07 dB 2.81 dB 4.90 dB 5.04 d8 5.07 68 Trace 1 [ 20.10 dBm  26.63 dbm 6.53 dB 2.84 dB 4.67 dB 5.50 dB 5.12 0B
~ L r —— .

L i J - L ) J -
Date: 18.MAY.2017 21:07.42 Date: 18.MAY.2017 21:07.54

SPORTON INTERNATIONAL INC. Page Number 1 A4-3 of 28
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s=amranas. FCC RF Test Report Report No. :FG721738-02B
26dB Bandwidth
Mode LTE Band 5: 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.304 | 1.278 | 3.039 | 3.063 | 5.045 | 4.965 | 9.75 | 9.91 - - -
Middle CH 1.287 | 1.284 | 3.045 | 3.015 | 4.915 | 4935 | 9.97 | 9.65 - - -
Highest CH 1.27 | 1.281 | 3.027 | 2.997 | 4.945 | 4.845 | 9.73 | 9.83 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-4 of 28




SPORTON LAB.

FCC RF Test Report

Report No. :FG721738-02B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 18 MAY.2017 19:40:28

Spectrum koa Spectrum ka
Ref Level 30.00 dém Offset 10.80 db « RBW 30 kHz Ref Level 30.00 dém Offset 10.80 db & RBW 30 kHz
jo Att SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
mi[1] 15.27 dBm)| Mi[1] 5 dBm|
B824.47900 MHz| 824.29230 MHz|
& r ndB 26.00 dBj & ndB 26.00 dB|
i LN N N S B 1.303500000 MHZ| i AL IAN AN PR A 1.278300000 MHz|
Qfactor | 632.5] Qfactor 1\ 644.9
0di 0di v/
Ty
-10 -10 -
20 d _ L
B SN PP o N 7 a— Wt RESVYP PR
-30
-40 -40
50 -50
-60 di -60
CF 824.7 MHz 1001 Els SEull 2.8 MHz CF 824.7 MHz 1001 E(s SEGH 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre| X-value 1 Y-value | _Function | Function Result
M1 1 B824.479 MHz 15.27 dém ndB down 1.3035 MH2 M1 1 824.3923 MHz 14,55 deém ndé down 1,2783 MHz
T1 1 824.0455 MHz -10.56 dBm nds 26.00 d8 T1 1 824.0594 MHz -11.52 dB8m nds 26.00 d8
T2 1 825.349 MHz -10.51 dém Q factor 632.5 T2 1 825.3378 MHz -11.47 dém Q factor 644.9
)i T o )i
L J L L J

Date: 18 MAY 2017 19.40.18

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 18 MAY 2017 19:49.25

Spectrum koa Spectrum o
Ref Level 30.00 dém Offset 10.80 di RBW 30 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 30 kHz
jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 15.12 dbm| Mi[1] 14.92 dBm)|
836.75170 MHZ| 836.16150 MHz|
& 26.00 dBj & ndB 26.00 dB|
o e’ aetAadihade \\ 1.286700000 MHz| v e Mnm i A S BRI 1.283900000 MHz|
Qfactor 650.3) Qfactor "\ 651.3
0 ; 0 :
\r2
-10 -10 \
-20 di -20 di — R
PPt T e T PN AW AV A
-30 -30
-40 di -40
50 -50
-60 di -60
CF 836.5 MHz 1001 Els Szuﬂ 2.8 MHz CF 836.5 MHz 1001 E(S SEGH 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
836.7517 MHz 15.12 d8m ndB down 1.2867 MH2 836.1615 MHz 14,92 dém ndé down 1,2839 MHz
T1 Y 835.8594 MHz -10.69 dBm nds 26.00 d8 T1 1 835.8622 MHz -11.03 d8m nds 26.00 d8
T2 1 837.1462 MHz -10.85 dBm Q factor 650.3 T2 1 837.1462 MHz -10.99 dém Q factor 651.3
X T o X
L J L L J

Date: 18 MAY.2017 19.49.35

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

(=)

Date: 18 MAY.2017 19:51:54

yectrum - pectrum
Ref Level 30.00 dbm  Offset 10,80 db w RBW 30 kHz Ref Level 20.00 dBm  Offset 10,80 B w RBW 30 khz
e Att 30ds  SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT fo Att 30d8 SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1Pk Max (@ 1Pk Max
MiL1] 15.89 dbm| [ETEY] 14.84 dBm)
- 848.59370 MHz| 847.96150 MHz|
& ndg 26.00 dB| # k3 ndB 26.00 dB)|
i \r.»\./v~m»thf\\ 1.269900000 MHz T AAS AN LB/ 1.281100000 MHZ
Q factor 668.2 Q factor 661.9
od 0 Ay
2 1 \r2
-10 di 3 -10d
e 7
204 s \ § 20 di S S
D VYAV M Mo " TN AL
30 30 =
-40 di -40 di
-50 di 50 d
60 60
CF 848.39 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 848.5937 MHz 15.89 dBm ndB _down 1.2699 MHz ML 1 847.9615 MHz 14,84 dBm ndé down 1.2611 MHz
TL 1 847.6706 MHz -10.38 dBm nds 26.00 d8 TL 1 847.6678 MHz -11.11 d8m nds 26.00 d8
T2 1 848.9406 MHz -10.27 dBm Q factor 666.2 T2 1 848.949 MHz -11.05 dem Q factor 661.9
I" i
L L J L L J

Date: 18 MAY.2017 19:5205

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG721738-02B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date: 18 MAY.2017 20:01:01

Date: 18 MAY.2017 20.01:11

Spectrum koa Spectrum ka
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db & RBW 100 kHz
jo Att SWT 19 ps & VBW 300 kHz Mode Auto FFT jo Att 30de  SWT 18 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
mi[1] 16.37 dBm)| Mi[1] 15.62 dBm)|
825.70980 MHz| 826.11740 MHzZ|
& 26.00 dBj & . 26.00 dB|
o e 3.039000000 MH2| ol ihaadinii i vdilae s 3.062900000 MHz|
7 Q factor 2719 ] Q factor 3\ 269.7
od i od \\‘
-10 "; -10
AL E \
e = TN = = vy
-30
-40 -40
50 -50
-60 di -60
CF 825.5 MHz 1001 Els SEull 6.0 MHz CF 825.5 MHz 1001 E(S SEGH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result Type | Ref | Tre| X-value I Y-value |__Funetion | Function Result
M1 1 825.7098 MHz 16.37 d8m ndB down 3.039 MH2 M1 1 826.1174 MHz 15.62 dem nde down 3.0629 MHz
T1 1 823.9595 MHz -9.90 dBm nds 26.00 d8 T1 1 823.9595 MHz -10.23 dB8m nds 26.00 d8
T2 1 826.9985 MHz -10.03 dém Q factor 271.7 T2 1 827.0225 MHz -10.75 dém Q factor 269.7
)i T o )i
L J L L J

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

Spectrum koa Spectrum o
Ref Level 30.00 dém Offset 10.80 di RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 16.88 dbm| Mi[1] 15.84 dBm)|
M 835.42110 MHZ| 3 837.52500 MHz|
& )\ e /!uiB - 26.00 dBj & ndB - 4 26.00 dB|
o e D, DA o 3.045000000 MHZ| i T st SV e vandind A IRAAY 3.015000000 MHZ|
] Q factor 274.4 Q factor \ 277.8
{ / \
o 0
-10 -10 \\_
20 dBm v A VA Sy 20 dan ~7 SV AV 4 vy
-30 -30
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 Els Szuﬂ 6.0 MHz CF 836.5 MHz 1001 E(S SEGH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 835.4211 MHz 16.88 d8m ndB down 3.045 MHz 837.525 MHz 15.84 dém ndé down 3.015 MH2
T1 Y 834.9895 MHz -8.88 dBm nds 26.00 d8 T1 1 835.0075 MHz -9.99 dém nds 26.00 d8
T2 1 838.0345 MHz -9.42 dém Q factor 274.4 T2 1 838.0225 MHz -10.16 dém Q factor 277.8
X T o X
L L J

Date: 18 MAY.2017 20:10.07

Date: 18 MAY 2017 20:10:17

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Spectrum koa Spectrum o
Ref Level 30.00 dém  Offset 10,80 cb w RBW 100 khz Ref Level 30.00 dBm  Offset 10.60 dB w RBW 100 khz
o At a0ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
M1l 16.94 dBm)| w1l 15.47 dBm
- M1 847.51800 MHz| - I 847.50600 MHz|
BN R W 26.00 dB| 3 ndB 26.00 d8|
i il I aa e Sz a8 ., e 3.027000000 MHz] i At AN NN B N, 2.997000000 MHZ]
7 Qfactor 280.0 ] Qfactor \ 282.9
\
0 0
7
-10 - -10
i
il - il P \ I
|28 VS A e B
-30 a0
40d -40
50 -50
60 d -60
GCF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML i 847.516 MHz 16.94 dBm nde down 3.027 MH2 ML 1 847.506 MHz 15.47 dBm nd8 down 2.997 MHz
T1 1 845.9775 MHz -9.17 dBm nds 26.00 d8 T1 1 846.0015 MHz -10.21 dam nds 26.00 d8
T2 1 849.0045 MHz -8.77 dem Q factor 280.0 T2 1 848.9985 MHz -10.49 dBm Q factor 282.8
X I o )4 uinmnn e
L J L L J

Date: 18 MAY.2017 20:1237

Date: 18 MAY.2017 20:12:4:

7
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SPORTON LAB.

FCC RF Test Report

Report No. :FG721738-02B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum -

Date: 18 MAY.2017 20:21:43

Spectrum -
Ref Level 30.00 dém  Offset 10,80 cb w RBW 100 khz Ref Level 30.00 dBm  Offset 10.60 dB w RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
M1[1] 13.83 dBm| Mi[1] 52 dBm)|
828.24800 MHZ| 826.32000 MHz|
. nd8 M1 26.00 dB) & M1 ndB 26.00 dB)|
o M A AT AABUN AN A 5.045000000 MHZ| ol LA LN Py Sl PN - A 4.965000000 MHz|
] Qfactor \ 164.2) Q factor 166.4
G / \ i
/ \
Ty \
-10 v -10
206 s oo W . 0 dBm s Y ) S =
i s VU ST VY A\ ARV v VA
30 -a0
-40 -40
50 -50
60 d 60
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 T 526.248 MRz 13.83 dom ndB down 5.045 WAz ML T £26.32 MHZ 13.52 dem nde down 4,965 MHz
1 L 823.973 MHz -12.01 dBm nds 26.00 d8 T1 1 824.032 MHz -12,20 dam nds 26.00 d8
T2 1 829.017 MHz -12.45 dém Q factor 164.2 T2 1 828.998 MHz -12.48 dém Q factor 166.4
)i T o )i
L L J

Date: 18 MAY 2017 20.21:54

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum -

Date: 18.MAY.2017 20.30:50

soecr ) (=)
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 dBm  Offset 10,60 dB w RBW 100 khz
o At a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
mi[1] 14.13 dBm)| Mi[1] 13.96 dBm)|
834.70200 MHz| 09100 MHz]
& T nd8 26.00 dB) e ndB 26.00 dB|
i ol L '/'\/"/\'MW'»\/\,‘/\/\\ 4.915000000 MHz| v A Lo B A e 4.935000000 \ny
T Qfactor \ 169.9] ] Q factor 169.2]
0 . 0
/ \ of
-10 -10
7 \ ]
-20 di = v oy -20 di P r \,J o
WV Ve A A AR RS e VAN A,
a0 a0
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 834.702 MHz 14.13 d8m ndB down 4.915 MH2 1 835.091 MHz 13.96 dém ndé down 4,935 MH2
T1 1 834.042 MHz -11,70 dBm nds 26.00 d8 T1 1 834.022 MHz -11.94 dam nds 26.00 d8
T2 1 838.958 MHz -11.68 dém Q factor 169.8 T2 1 838.958 MHz -12.31 dém Q factor 169.2
X T o X
L L J

Date: 18.MAY.2017 20:31.00

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=)

trum k2

pe

( It J

Date: 18 MAY.2017 20:33.20

yectrum
Ref Level 30.00 dbm  Offset 10,60 d w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30d8  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1Pk Max (@ 1Pk Max
MiL1] 15.71 dbm| [HTEY] 13.90 dBm)
845.30100 MHz, 847.69900 MHz|
& T nds 26.00 dB| # 11 26.00 dB)|
o h AN Y A AV A oy 4.945000000 MHZ] T akonson sl ; s AR » 4.845000000 MHZ]
JJ Q factor 1 170.9) / Q factor 175.0)
A} 0 F
-10d 7
7 oA 20 Rt
Y PN, i B
- -30
-40 di -40 di
-50 di 50 d
60 60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 845.301 MHz 15.71 dBm ndB _down 4.945 MHz ML 1 847.699 MHz 13.90 dBm ndé down 4.845 MHz
T1 1 844.032 MHz -10.50 dém nds 26.00 d8 T1 1 844.042 MHz -12.03 d8m nd8 26.00 d8
T2 1 848,978 MHz -9.92 dem Q factor 170.9 T2 1 848.888 MHz -12.25 dem Q factor 175.0
I )

Date: 18.MAY.2017 20:33.30

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RF Test Report Report No. :FG721738-02B

SPORTON LAB.

LTE Band 5
Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Spectrum koa Spectrum m ka
Ref Level 30.00 GBm  Offset 10.80 0B w RBW 300 khz Ref Level 30.00 dBm  Offset 10.80 db w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
M1[1] 16.37 dbm| Mi[1] 16.04 dBm)|
829.4600 MHz, 832.2770 MHz|
& s s s B ndB 26.00 dBj & = ndB 26.00 dB|
i 72 il i i NN A 9.750000000 MHZ| i AP AN~ ETR N e 9.910000000 MHZ|
7 Qfactor \ 85.1 7 Q factor \ 84.0
i | \ di / \
ik § \:
-10 * T -10 \V\
20 R e cen s 20,08m 1~ i
30 a0
-40 -40
50 -50
60 d 60
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre| X-value I Y-value |__Funetion | Function Result |
M1 T £29.46 MHz 16.37 dbm ndB down 9.75 MHz ML 832.277 Mhz 16.04 dem nde down 9,91 MHz
1 L 824.165 MHz -10.40 dBm nds 26.00 dB 1 1 824,065 MHz -10.50 dBm nds 26.00 d8
T2 1 833.915 MHz -9.38 dém Q factor 85.1 T2 1 833.975 MHz -10.10 dém Q factor 84.0
)i T o )i
L J L L J

Date: 18 MAY 2017 20:4226 Date: 18 MAY 2017 20.4237

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum koa Spectrum o
Ref Level 30.00 GBm  Offset 10.80 db w RBW 300 khz Ref Level 30.00 dBm  Offset 10.80 db w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 16.36 dBm| Mi[1] 15.80 dBm)|
e 838.2380 MHZ, 834.0220 MHz
& 3 - - ,\\13 o 26.00 dB} & - LI(‘B 26.00 dB|
o [N AN B A 9.970000000 MHZ| i b B 9.650000000 MHZ|
| Qfactor 84.1 7 Q factor 86.4
0 0 /
ht
-10 -10 ‘! \
N\ | \-
-20 dBm—mom -20 d8n ~ y =
R — A
30 a0
-40 di -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
838.238 MHz 16.36 dem ndB down 9.97 MH2 1 834.022 MHz 15.80 dém ndé down 9.65 MH2
1 1 831,505 MHz -9.50 dbm nds 26.00 dB 1 1 831,685 MHz -10.47 dBm nds 26.00 dB
T2 1 841.475 MHz -9.80 dém Q factor 84.1 T2 1 841.335 MHz -9.67 dém Q factor 86.4
X T o X
L J L L J

Date: 18 MAY 2017 20:51:33 Date: 18 MAY.2017 20.51:43

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

pe

= e =

yectrum
Ref Level 30.00 dbm  Offset 10,80 d e RBW 300 kHz Ref Level 20.00 dBm  Offset 10,80 dB e RBW 300 kHz
jo Att 30d8  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@1Pk Max (@ 1Pk Max
MiL1] 17.02 dbm| [ETEY] 15.61 dBm
840.6230 MHzZ i 840.0840 MHZ|
& Tk ~ndB_ 26.00 dB| # K nd8 26.00 dB|
i5a 7 ik > i v 9.730000000 MHZ| ik AN AN A AN A 9.830000000 MHZ|
/ Q factor 86.4 7 Q factor \ 85.5)
{ /
od ‘( L 0 t
-10 df -10d \'
A . L
AV B e = ~
30
-40 di -40 di
-50 di 50 d
60 60
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 840.623 MHz 17.02 dem ndB _down 9.73 MHz ML 1 840.084 MHz 15.61 dBm ndé down 9.83 MHz
T1 1 839.185 MHz -8.34 dBm nds 26.00 d8 T1 1 839.065 MHz -10.20 d8m nd8 26.00 d8
T2 1 848.915 MHz -9.25 dBm Q factor 86.4 T2 1 848.895 MHz -10.20 dém Q factor 85.5
i

( I ] TIITITD e ( )

Date: 18 MAY.2017 20:54:13

Date: 18 MAY.2017 20:54:03

SPORTON INTERNATIONAL INC. Page Number 1 A4-8 of 28
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saronas. FCC RF Test Report

Report No.

'FG721738-02B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.1 1.1 | 271 | 273 | 45 | 449 | 903 | 9.01 - - -
Middle CH 1.1 | 1.09 | 275 | 272 | 448 | 451 | 9.03 | 9.01 - - -
Highest CH 1.1 | 1.09 | 272 | 273 | 446 | 452 | 901 | 9.01 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-9 of 28




e% FCC RF Test Report Report No. :FG721738-02B

SPORTON LAB.

LTE Band 5

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

Spectrum 2 Spectrum ka
Ref Level 30.00 dém  Offset 10,80 b w RBW 30 khz Ref Level 30.00 dBm  Offset 10.80 db w RBW 30 khz
o At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I~ SWT  63.24s @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
M1[1] 15.38 dBm| Mi[1] 14.46 dBm)|
2 825.16710 MHZ| 82498950 MHz|
20 occ Bw 1.096503497 MH2| & T Occ Bw 1.096503497 MHz|
3 A AN A A AR A A A/ / 1\
- AN AAANSA AN i PANANA LS o
|
od b od
-10 -10 3
20 d 20d =
ALV N KAV A A
30 a0
-40 -40
50 -50
60 d -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 v-value |__Funetion | Function Result |
M1 T 25.1671 MHz 15.39 dom ML T 524.3805 MHz 14,46 dem
1 L 824.14895 MHz .43 dBm Occ Bw 1.096503497 MHz 1 1 824.15455 Mz 5.32 dam Occ Bw 1.096503497 MHz
T2 1 825.24545 MHz 10.00 d8m T2 1 825.25105 MHz 6.08 dém
X T &8 X e
L J L L J

Date: 18 MAY.2017 19:39.:57 Date: 18 MAY 2017 19:40.08

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum m o
Ref Level 30.00 dém  Offset 10,80 b w RBW 30 khiz Ref Level 30.00 dBm  Offset 10.60 dB w RBW 30 khz
o At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 16.87 dbm| Mi[1] 14.54 dBm)|
5 7830 MHZ| 6.16430 MHZ|
« Oce Bw 97 MHz| & = Oce Bw 06294 MHz|
- AR A M. n 10, /v\/‘ o N\l T
10 i 10 -
od od
\ iy
‘\ / \\
-10 -10 -
/ b
-20d -20 di ~/ A
Ry VR "y NPV T ~7 b e Y T
a0 -a0
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
836.5783 MHz 16.87 dém 1 836.1643 MHz 14,54 dém
T1 1 835.94895 MHz .04 dBm Oce Bw 1.096503497 MHz T1 1 835.95175 MHz 6.87 dom Occ Bw 1.093706294 MHz
T2 1 837.04545 MHz 9.68 dbm T2 1 837.04545 MHz 7.77 dem
)i TIIIID o8 )i uinmnn e
L J L L J

Date: 18 MAY 2017 19:49.04 Date: 18 MAY.2017 19.49:14

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

Spectrum o Spectrum -] o
Ref Level 30.00 dbm  Offset 10,80 db w RBW 30 kHz Ref Level 20.00 dBm  Offset 10,80 B w RBW 30 khz
jo Att 30d8  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 s @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
ML 15.69 dbm| Mili] 14.87 dbm
o - 847.82730 MHz| o 847.96150 MHz|
Y OLL’Bl'I 1.102097902 MHz| i3 Occ Bw 1.090909091 MHz|
" Tl NtV AN AN " PRATAL VAV LS U L
10 10 -
1 T
od 0
\
\ \
-10 di -10 d
-28.d . 4
V A s
SRV IS A N M NSV
-30 v
-40 di -40d
-50 di 50 d
-60 -60
CF 848.39 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 847.8273 MHZ 15.69 dBm ML 1 847.9515 MHZ 14,87 dBm
T1 L 847.74336 MHz 7.79 dBm Occ Bw 1.102097902 MHz TL 1 847.75455 MHz 7.26 dem Occ Bw 1.090909091 MHz
T2 1 848.84545 MHz 6.76 dBm T2 1 848.8454S MHz 7.63 dBm
- T —

Date: 18 MAY.2017 19:51:44

Date: 18 MAY.2017 19:51:34

SPORTON INTERNATIONAL INC. Page Number 1 A4-10 of 28
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samran . FCC RF Test Report

Report No. :FG721738-02B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

s D (=) soecrm ) &l
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db & RBW 100 kHz
jo Att 30d8  SWT 19 ps & VBW 300 kHz Mode Auto FFT jo Att 30de  SWT 18 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
mi[1] 17.35 dBm)| Mi[1] 16.14 dBm)|
20 M1 826.25520 MHz| 20 825.92620 MHz|
~Rcc e 2.709290709 MHZ| Oce 2.727272727 MHZ]|
IS S DS N A~ T N
10d - 10d ¥
/ \ /
od v 0d /
/
-10 / \ -10 1
= - A ” \/
208Dt s v 72847
-30 -30
-40 -40
50 -50
-60 di -60
CF 825.5 MHz 1001 Els SEuﬂ 6.0 MHz CF 825.5 MHz 1001 E(s SEGH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result |
M1 1 826.2552 MHz 17.35 dBm M1 1 825.3262 MHz 16.14 dBm
T1 1 824.13936 MHz 11.15 d8m Occ Bw 2.709290709 MHz T1 1 824.13936 MHz 8.98 dém Occ Bw 2.727272727 MHz
T2 1 826.84865 MHz 10,74 dém T2 1 826.86663 MHz 9,95 dém
X T &8 X 1y
L J L L J

Date: 18 MAY.2017 200040

Date: 18 MAY.2017 20.00:50

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 18 MAY 2017 20.09.46

Spectrum - Spectrum m o
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 17.21 dbm| Mi[1] 16.27 dBm)|
- 836.32620 MHz| % M1 037.90920 MHz|
. T ~ .0cc By 2.745254745 MHz m Occ BRy 2.715284715 MHz|
PN A VNN AR T e AT e
10 di T 10 di
/ \ /
d / \ d [
o T 0 7
f
-10 \\ -10 /
20 dem == ~ = = 20 = = oy —7
-30 -30
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 Els SEull 6.0 MHz CF 836.5 MHz 1001 E(S SEGH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 836.3262 MHz 17.21 d8ém 1 837.3092 MHz 16.27 dém
T1 Y 835.11538 MHz 10.37 d8m Occ Bw 2.745254745 MHz T1 1 835.15135 MHz 8.22 dém Occ Bw 2.715284715 MHz
T2 1 837.86064 MHz 10.91 dém T2 1 837.86663 MHz 9.48 dam
)i T ee )i uinmnn e
L J L L J

Date: 18 MAY.2017 20.09:57

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 18 MAY.2017 20:1216

Spectrum o Spectrum -] o
Ref Level 30.00 dbm  Offset 10,80 & w RBW 100 k Ref Level 20.00 dBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30d8  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
MiL1] 16.23 dbm| Mili] 15.81 dbm
20 846.60090 MHz| 20 846.54100 MHz|
Q;L'\El'l - 2.721278721 MHz| Occ Bw 2.727272727 MHZ|
NS AN AN e S T1 e NP Fnaim i
10 104 < M
T / \
od 0
\\ » \
-10 di 2 -10 d / 1Y
| - \ e sl \
R A== A
N\~ ~ \
-30 30
-40 di -40d
-50 di 50 d
-60 -60
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 845.6000 MHZ 16.23 dBm ML 1 846.541 MHz 15.81 dBm
T1 1 846.13337 MHz 8.53 dem Occ Bw 2.721278721 MHz TL 1 846.13337 MHz 9.20 d8m Occ Bw 2.727272727 MHz
T2 1 848.85465 MHz 10.27 dBm T2 1 848.86064 MHz 8.18 dém
I e ) e

Date: 18 MAY.2017 20:1226

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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